MAGNUM SR SERIES
PARTS MANUAL

MAGNUM 300SR
MAGNUM 420SR
MAGNUM 480SR

Bucyrus Equipment Co., Inc.
Box 156, 209 Main

Hillsdale, Ks 66036
1-800-330-0857
www.magnumbharvesters.com

RE-ORDER NUMBER: SRMANUAL
REVISION: SR-100020



RE-ORDER NUMBER: SRMANUAL
REVISION: SR-100020



SR SERIES

MAGNUM 300SR/420SR/480SR
PARTS MANUAL

The purpose of this manual is for parts identification of the Magnum SR series harvester. This manual is not
to be used for assembly. This manual includes parts lists and illustrations of all available replacement parts
for the Magnum SR series harvesters. A table of contents is placed at the beginning of the manual for
location of specific parts. Keep this manual available for reference in the shop area.

At the time of publication all information contained in this manual was technically correct. However, all
materials and specifications are subject to change without notice.

Comments and suggestions about this manual may be directed to: Bucyrus Equipment Co., Inc., PO Box
156-209 Main, Hillsdale, KS 66036. Phone 1-800-330-0857

@Copyright 2005 BECI. All information contained within this publication is based on the latest product information at the time of publication.
Due to constant improcvements in the design and quality of production components, some minor discrepancies may result between the
actual vehicle and the information presented in this publication. Depictions and/or procedures in this publication are intended for reference
use only. No liability can be accepted for cmmisions or inaccuracies. Any reprinting or reuse of the depictions and/or procedures contained
within, whether whole or in part, is expressly prohibited. Printad in U.S.A.

RE-ORDER NUMBER: SRMANUAL
REVISION: SR-100020



SR PARTS MANUAL

TABLE OF CONTENTS

Section 1 ...ccovvvviiiiiiniiiiiinnnnnne. 420/480 Floating Heads

Section 2 ...oovvvnniiiiiiniiiiiinnienne. 420/480 Solid Heads/Coulter
Option

Section 3 ..ccvviiiiiiiiiiiiiiiinnenne. 300 Solid Heads/Coulter
Option

Section 4 ...coivviiiiiiiiiiiiiiiinnnnnns Depth Control

Section 5 ..evvevniieiiieiiieinennennn 1% Conveyor

SeCtion 6 .cceeueninininieieniinenennnn. 2" Conveyor

Section 7 ..ceviiiniiiiiiniiiiiinniennn. Chop Offs

Section 8 ....ccvviiiiiiiiiiiiiiiiinnnnn. Net Dispenser

Section 9 ....covviiiiinniiiiiiiiinnnnnns Ramps

Section 10 ....covvvvviiiiniiiiinnnnns Tube Racks

Section 11 ...ccvvvviiiinniiiiinnnnnnee Control Panel Box

Section 12 ..oovvvnniiiiiiiiiinnnnnennn Wheel/Hub Assembly

Section 13 ....ccoviiiinniiiiiiiiinnnnnn Hydraulic Components

Section 14 ...ccovviiiiiiiiiinnnnnnnnnns Valve Body

Section 15 ...coiiviiiiiiiniiiiiinnneen. Flow Control Valve

&




SR PARTS MANUAL

Section 16 ......cccvvvviiiiiiiiiinnnnn Chop Valve

Section 17 ..ccvvviiiinnniiiiiiiinnnnnnes Accumulator

Section 18 ...ccovviiiiiniiiiiinniiinnes Hydraulic Tank/Increaser
Section 19 ....covvviniiiiiiiiiiinnnnne. Hose/Hardline Mounts
Section 20 ...covviiinnniiiiiiiiinnnnes Electrical Components

¥




CONTROL PANEL

Parts List
ITEM | QTY | PART NUMBER DESCRIPTION
1 1 CPB506 Cover
2 2 HC 1046ZN Latch assembly
3 12 | 1136028 10-24 Zinc Plated Machine Screw Nut
4 12 1128957 10-24x1/2" Phillips Drive Pan Head Zinc Fin Machine Screw
5 1 CPB507 Hydraulic control cover
6 6 13003 1/4"-20 x 3/4" Grade 5 Zinc Finish Hex Cap Screw
7 1 CPB500 Control panel box
8 1 480TB100 Tool tray
9 6 13005 1/4"-20 x 1" Grade 5 Zinc Finish Hex Cap Screw
10 6 33858 5/16"x0.875" Thru-Hard Yel Zinc Fin USS Flat Washer
11 6 33893 3/8" Yellow Zinc Finish High Alloy Medium Split Lock Washer
12 6 36306 3/8"-16 Zinc Finish Grade 5 Finished Hex Nut
13 1 LB012 Man basket
14 1 420MB001 Angle bracket
15 2 13107 3/8"-16x1-1/4" Zinc Finish SAE J429 Gr 5 Hex Cap Screw
16 2 33858 5/16"x0.875" Thru-Hard Yel Zinc Fin USS Flat Washer
17 2 33893 3/8" Yellow Zinc Finish High Alloy Medium Split Lock Washer
18 2 36306 3/8"-16 Zinc Finish Grade 5 Finished Hex Nut
19 1 420CF100 Fan Shroud
20 1 STKP Control Panel Decal Tipper/Conv2
21 1 STKQ Control Panel Decal Conveyor 2/Conv1/Heads
22 2 STKR Control Panel Decal Chop
23 1 STKS Control Panel Decal Conveyor 1 Speed
24 1 STKT Control Panel Decal Conveyor 2 Speed
25 1 STKU Control Panel Decal Heads Speed
26 1 STKV Control Panel Decal Horn
27 1 STKW Control Panel Decal RH Depth
28 1 STKX Control Panel Decal LH Depth
11.1

SRPRTMNLO01-0



CONTROL PANEL

i
(i,
g
"

K

G

i i
R OO
s ....“%g%%%

11.2

SRPRTMNLO01-0



CONTROL PANEL

dan Ly
_ _
Na 1

dan

¥
Na

Z ANOD H3ddIL

440
SAv3aH/ 1 ANOO

Na
¢ ANOD

411 Na
d3ddIL

B

11.3

SRPRTMNLO01-0



CONTROL PANEL

NOTES:

11.4

SRPRTMNLO01-0



